B2

Index

No.

1.
2a.
2b.

CoNOOrN

—
©

Part No.

55-278117-001
11-051017-001
11-051081-001
11-051107-001

11-052016-001
11-051744-001
55-278022-000
11-052050-001
11-051745-001

11-051011-001

11-051893-000
55-278147-000

Package / Order

Description

Machine Support Frame

Hex Head Cap Screw (M8 x 90 mm)

Hex Head Cap Screw (M8 x 100 mm)

Hex Head Cap Screw (M8 x 110 mm)
Optional Flat Washers (8 mm x 30 mm x 2 mm)
Hex Locknut (M8)

Rubber Bumper Mount

Flat Washer (10.5 mm x 30 mm x 2.5 mm)
Hex Locknut (M10)

Hex Head Cap Screw (M8 x 50 mm)

T-25 Torx Screws S.C.S.H.W.S. (M5 x 60 mm)
Front Cover (Black)

Frame Assembly

February 2020



B3

Frame Assembly

SNMNY
= SNV VN

OUTSIDE
DIVISION
KICKBACK

SHARED DIVISION KICKBACK

February 2020



